SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG440146C

FR1 n26 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8
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FR1 n26 / 15MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
v Spect
Ref Level 30.00 dBm Offset 2.30 dB Mode Sweep

saL RefLevel 30.00dBm  Offset 230 dB

Maode Sweep S6L
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B24.000 MHz 839.000 MHz 100,000 ke 827.96354 MHz 3.88dBm -26.12 dB 850,000 Mtz 860,000 Miiz 100.000 kHz 850.25475 MHz 3836 dBm 3536 dB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

Mode Sweep

s Reflevel 30.00dBm  Ofset 2.30 dB Made Sweep set
Count 1007100 Count 1001100
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850,000 Mz 860.000 Mz 100.000 kHz 851.07393 MHz -42.01 dBm -29.01.d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG440146C

FR1 n26 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 230 d8 Mode Sweep |

Count 100/100

RefLevel 30.00dBm  Offset 230 dB

Mode Sweep

6L

Count 100/100
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2 Result Summa

2 Result Summa;

2 Result Summay

B15.000 MHz 823.000 MHz 100.000 kHz 822.77223 MHz 36.72 dBm -23.72 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98352 MHz -23.87 dBm -10.87 dB
824,000 MHz 839.000 MHz_ 100.000 kHz 825.820 68 MHz 1.26 dBm -28.74 dB
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£24.000 MHz $39.000 MHz 100,000 kHz 824.96653 MHz 850.000 MHz 860.000 MHz 100.000 kHz 850.174 83 MHz -47.55 dBm -34.55 dB

T
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2 Result Summa;
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849,000 MHz 850000 MHz 200,000 kHz 849.074 43 MHz -27.76 dBm -14.76 dB
850.000 MHz 860.000 MHz 100.000 kHz 850.224 78 MHz -37.10 dBm -24.10 dB
T
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30,00 dBm  Offset 2,30 dB Mode Sweep SGL RefLevel 30.00dBm  Offset 2.30 dB Mode Sweep SGL
Count 1007100 Count 1001100
Limit Che PRSS SPURIOUS_UNE: ABS_002
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815.000 MHz 823.000 MHz 100.000 kHz 82263636 MHz -37.93 dBm -24.93 dB 829.000 MHz 849,000 MHz 100,000 kHz 834.42458 MHz 3.36 dBm -26.64 dB

823,000 Mz 824000 MHz 200000 kHz 823.97153 MHz -27.78 dBm -14.78dB 849,000 MHz 850,000 Mtz 200.000 kiz 849.03846 MHz -36.58 dBm 2358 dB

824.000 MHz B44.000 MHz 100.000 kHz 826.52747 MHz 2.56 dBm -27.44 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,044 96 MHz -40.18 dBm -27.18dB
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815.000 MHz 823.000 MHz 100.000 kHz 82269231 MHz -35.06 dBm -22.06 dB 829.000 MHz 849,000 MHz 100,000 kHz 829.84915 MHz 2.80 dBm -21.20 dB
823,000 Mz 824000 MHz 200000 kHz 823.94456 MHz -24.95 dBm -11.95d8 849,000 MHz 850,000 Mtz 200.000 kiz 849.57093 MHz -31.86 dBm 1886 dB
824,000 MHz B44.000 MHz 100,000 kHz 828.18581 MHz 2.48 dBm -27.52 dB 850,000 MHz 860,000 Miz 00000 kHz 85051449 MHz 36.23 dBm 232348
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge Highest Band Edge

e W o L]
Ref Level 30.00 dBm  Offset 2,30 d8 Mode Sweep

oL RefLevel 30.00dBm  Offset 230 dB Mode Sweep
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815.000 MHz 823.000 MHz 100.000 kHz 82291608 MHz -37.91 dBm -24.91 dB 829.000 MHz 849,000 MHz 100.000 kHz 844,514 49 MHz 1.09 dBm -28.91 d@
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Lowest Band Edge Highest Band Edge

i - W o B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

Mode Sweep

s Reflevel 30.00dBm  Ofset 2.30 dB Made Sweep set
Count 100/100 Count 100/100
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815,000 Mz 823,000 MHz 100,000 kitz 822.94805 MHz -46.47 dBm -33.47dB 829.000 Mz 819.000 MHz 100.000 kHz 81533367 MHz -1.37 dBm -3137d8
823,000 Mz 824000 MHz 200000 kHz 823.99550 MHz -32.51 dBm -19.51 dB 849,000 MHz 850,000 Mtz 200.000 kiz 849,257 24 MHz 42,85 dBm -29.85 dB
824,000 MHz B44.000 MHz 100,000 kHz 825.58841 MHz -1.00 dBm -31.00 dB 850,000 MHz 860,000 Miz 00000 kHz 850,424 58 MHz _48.08 dBm 35,08 dB
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OFDM / QPSK /

Full RB

Lowest Band Edge
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Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep
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B15.000 MHz 823,000 MHz 100.000 kHz 82267632 MHz -33.49 dBm 829.000 MHz 849.000 MHz 100.000 kHz 83032867 MHz -0.16 dBm -30.16 dB
823,000 MHz 524,000 MHz 200,000 kHz 823.99051 MHz 26.77 dBm 649,000 Mtz 650,000 Mtz 200000 kiHz 849.02647 MHz -28.17 dBm 1517 dB
824,000 MHz B44.000 MHz 100.000 kHz 830.02398 MHz 0.29 dBm 850,000 MHz 860,000 MHz 100,000 kHz 850.005 00 MHz -33.97 dBm -20.97 dB
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FG440146C

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 23048 Mode Auto Sweep saL

Ref Level 0.00dBm  Offset 2.30 dB

Mode Auto Sweep

6L
Count 100/100

70 dBam
-80
90
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30,000 MHz 815,000 MHz 100.000 kHz 34.731 54 MHz -56.68 dBm -43.68 dB
B60.000 MHz 1.000 GHz 100.000 kHz 927.51562 MHz -59.16 dBm -46.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98588 GHz -46.31 dBm -3331d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98300 GHz -13.61 dBm -30.61d8
7.000 GHz 9.000 GHz 1.000 MHz 7.45507 GHz -42.55 dBm -29.55 dB

01:08:00 A 05/27/2024

Count 100/100
Line _S Line _SPUR{OUS_LINE_ABS_0g2
10 dBm 10 dBar
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2 Result Summan 2 Result Summan
30,000 MHz 815000 MHz 100.000 kHz 33.33606 MHz -56.58 dBm -43.59d 30,000 MHz 815.000 MHz 100.000 kHz 35952 59 MHz -56.64 dBm -43.64 dB
860.000 MHz 1,000 GHz 100000 kHz £70.40990 MHz -58.83 dBm -45.83 dB 860000 Mz 1.000 GHz 100.000 kHz 988.61035 MHz 59.41 dBm -46.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96763 GHz -46.53 dBm 335348 1.000 GHz 3.000 GHz 1.000 MHz 2.941 88 GHz -46.62 dBm -33.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99300 GHz -43.69 dBm -30.69 d 3.000 GHz 7.000 GHz 1.000 MHz 6.984 20 GHz -43.44 dBm -30.44 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49531 GHz -42.77 dBm -29.77 dB 7.000 GHe 91000 GHz 1.000 Mz 7.491 06 GHz -42.76 dBm -20.76 dB
ety N S N sty & o tear
01:09:15 A 05/27/2024 01:10:38 M 05/27/2024
Ref Level 0.00 dBm  Offset 230d8 Mode Auto Sweep SGL
Count 100/100
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0007
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0011 PASS
-10 Normal Voltage 0.0007
-20 Normal Voltage 0.0012
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note: Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : AB-29 of 29
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 Part90S

Peak-to-Average Ratio

Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.02 6.08 6.44 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.66 PASS
TEL : 886-3-327-3456 Page Number : A9-1 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ret Level 3000 a8

Offiet 23008 = AnBW 10 Mz

Reflevel 000 dBm  Offist 2308 ® AnBW 10 MHz

- 3048 Meas Time 13 ms - At 3008 Mess Time 13 s
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1E . 1E . -
1 1
= i
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1E 1605 T ‘
|CF 819.0 MHz Mean Pwr + 20.00 dB. |CF 819.0 MHz Mean Pwr +20.00 dB
2 Result Summa Samples: 130000 2 Result Summa: Samples: 130000
- 23.44 dBm 28.19 dBm 4.75 dB 2088 35048 438 dB 47048 g 22.93 dBm 28.24 dBm 5.31dB 24348 430d8 500 d8 5264
EEe | B e NN . :
01:55:13 AN 05/28/2024 ©1:55:30 AN 05/28/2024
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2 Result Summa Samples: 130000 2 Result Summa Samples: 130000
-_nsaunm _za.wdnm 6.26 B 288 d8 51208 £.08 d8 62448 g_mwunm -zs_“ dBm 68208 29848 52448 644 dB 652 dB
et NN CUDE e I 55D
015543 A 05/28/2024 01:56:07 AN 05/28/2024
Reflevel 30000Bm Offsct 23008 ® AnBW 10MHz
- an 3005 Mess Time 13 s
1E =
1
1E-
1 v
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|
|G aT8.0 M Wiean Pwr + 20.00 dB
2 Result Summa; Samples: 130000
=_1gx dBm _zul dBm 794 dB 29448 5388 £.66 d8 77448
Measasin numn o~

©1:56:28 AM 05/28/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.21 9.80
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.27 5.29 10.39 10.27
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.28 5.29 10.31 10.30
TEL : 886-3-327-3456 Page Number : A9-3 of 19

FAX . 886-3-328-4978



seanran as. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

e LV * VS sa10000 ke
0 4
o b ’[
u/;.n £.347 diim
GEBamAE 6001 pts TR

02:46:09 AM 05/27/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep

114,247 déim

0 P e o T L Y

o e 1)

[

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

= A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

41 14,417 dim

bl

(GF819.0 MHz. 70001 pts

0 WiHz/

02:45:42 MM 05/27/2024

0 MHa/

iz | | [cF819.0 ke 0001 pts

02:44:22 MM 05/27/2024

64QAM

256QAM

ultiView
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

e
e
D e P

(FaT9.0MHz 0001 pts.

0 Mz

02:43:56 MM 05/27/2024

Span 10.0 WAz || (GF18.0 Mz 0001 pis

0 MHz/

02:42:37 MM 05/27/202%

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30.00 i Offset 2.30dE = REW 200 kHz
- an 3008 SWT 101 ms = VBW 1Mz Mode Auto Sweep

|GF 819.0 MHz 10001 pts 2.0 MHz/ Span 20.0 MHz
| e T
FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
Ref Level 3000 dfim  Offset 230dB & RBW 200 kH; - Ref Level 3000 dfim  Offset 230dB & RBW 200 kH; -

GEaomE T0001 ps Lo M7

02:38:57 MM 05/27/2024

Span 20.0 Mz

GEIE 10001 pts

2.0 MHa/

02:40:14 MM 05/27/2024

Span 20.0 Mz

64QAM

256QAM

Ref Level 30.00 i Offset 2.30dE = REW 200 kHz

Ref Level 30,00 dBm  Offset 23048 = RBW 200 kiz

- at 008 SWT 101 ms = VEW | Mz Made auto Sweep - ane 3008 SWT 101 ms = VBW | Mz Mode Aup Sweep
1114197 B
e et L T VL e o e H111.079 dAim:
- P 10 dbar S e N o]
’l u / . \
----- ] ¥
" ,f' 14971 dB '\
e w W( WM
40 dBo
Gamomn 70001 pis LomAz Ga19.0 Mz 10001 pte DMz

02:40:40 M 05/27/2024

Span 20.0 Mz

02:42:00 AM 05/27/2024

Span 20.0 Mz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-5 of 19




seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

Occupied Bandwidth

Mode FR1 n26 : 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.50 8.97
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.53 453 9.34 9.34
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.53 451 9.33 9.36
TEL : 886-3-327-3456 Page Number - A9-6 of 19

FAX . 886-3-328-4978



seanran as. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

- SWT 1,01 ms = VBN 300Kz Mode Auto Sweep
h
817,671 00 Mz
0
10 f
o —~
Y \
W/
- o M

(G 8150 Mz 1001 pts 0 MHz/ Span 10.0 MHz
2 Marker Table

mi 1 817.871 MHz 17.62 dBm Oce B 4.503 898 983 MHz

n 1 816.73827 MHz 1275 dim Oce B Centroid B18.990 223811 MHz

n 1 82124217 MHe 1145 d8m Oce B Freq Offset 9776 188605 kHz

02:46:35 MM 05/27/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T Bl v - | spectum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

SWT 101 ms ® VBW 300 kHz Mode Auto Sweep - SWT 101 ms ® VBW 300kHz Mode Auto Sweep
Wil 1383 dam wifi 2 b
021900z 818,121 00w
2 2
o . . . - o B s W s WP
0 + 0 -
Pl 5
N v n e A ) f
. VN )
UL ; .
G oNE ot pte Gz Span 10.0 Wiz || (G T8.0 Nz 0T s ) Span 100 M

2 Marker Table 2 Marker Table

M 1 820.279 MHz 13.83 dBm Occ Bw 4538513503 MHz M 1 B18.121 MHz 1462 dBm Oce Bur

4531548322 MHz

02:45:15 MM 05/27/2024 02:44:48 MM 05/27/2024

n 1 81673056 MiHz 858 dbm Occ B Centroid 18559817 28 MHz n 1 81672236 MHz 832 dim Occ B Centroid BI8.988283 921 MH:
n i 82126007 Mz 753 dim O B Freq Offset 182.719 640 255 Hz n i 821254 11 Mz 858 dbm Occ B Freq Offset 11607851 ke

64QAM 256QAM

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
Bandwidth Bandwidth
MIfi| 1451 dBm MIfIl 1029 dBim
52063800 M #19.18000 M
» . »
0 = = - e - 0 — — — - —
o - - o
7 ' ]
\
TV Py
el | -
FEIs0 Mz 001 prs O W/ Span 10.0 MHz || [CF 515.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 820,638 MHz 1451 dBm [ 4537181277 MHz M 1 §19.14 MHz 10.29 dBm [T 4517875928 MHz
n 1 BI6.7193 MiHz 7.06 dbm Occ B Centroid BI8.957 892 755 MKz n 1 BI6.7242 MHz 456 dim Occ B Centroid BI8.383 137 346 MHz
n 1 821.256.18 Mz 757 dém O B Freq Oifset 12,107 205 269 kHe n 1 821,242 08 Mz 540 dém Occ B Freq Oifset 16,862 654 326 kHz
02:43:30 WM 05/27/2028 02:43:03 WM 05/27/2028

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

: A9-7 of 19



seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 dBm  Offset 23048 = RBW 200 kiz

- an 3008 SWT 101 ms = VBW | Mz Mode
| Occupied Bandwidth

AR
N
AN

|-s0rdBon
CFaT5.0MHz 1001 prs o/ Span 20.0 Wiz
2 Marier Table

M1 1 816.562 MHz 18.23 dBm Occ B B.97T413757 MHz

™ i A143123 hie TN O b Centiod B18.500967 13 Mie

n i 82269 e 1055 dhm O bufreg Ol 199,032 064 213 ot

02:38:04 AN 05/27/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

Ref Level 30,00 dBm  Offset 23048 = RBW 200 kiz Ref Level 30,00 dBm  Offset 23048 = RBW 200 kiz

3008 SWT 1,01 ms = VEW | Mtz Mode - 3008 SWT 1,01 ms = VEW | Mtz Mode A
' Gcupied Bandwidth P ' Gcupied Bandwidth P
4.08 2Bm 1 1478 g6
£21.356 0 bz £21.278 0 bz
0 0
0, - — - 0, - - -
0 gBew ! 5 0 gBew
\ 4
\ \
e/ | / \
Jitd ot sl . ~
et . P S
40 b 40 dBr
8150 Mz 1001 prs o/ Span 20.0 Mtz | | [cF815.0 MHz 1001 prs (5 Span 20.0 MHz
2 Misrkcer Table 2 Misrkcer Table
Ml 1 823356 MHz 14.09 dBm O Bw 9.342903 736 MHz Ml 1 821.278 MHz 14.78 dBm O Bw 9.347 291 808 MHz
n 1 8143163 MHz 10.52 dBm Goc Bw Centroid B18.987 777 716 MHz il 1 8143054 MHz 935 dBm Goc Bw Centroid B18.979076932 MHz
7! 1 8236592 MHz 1086 dbm e B Freq Offsen 12,222 284 145 ke 7! 1 823652 7 MHz 987 dbim e B Freq Offsen 20,973 068 431 ke

02:39:23 AN 05/27/2024 02:39:49 AN 05/27/2024

64QAM 256QAM

Ref Level 30,00 dBm  Offset 23048 = RBW 200 kiz Ref Level 30,00 dBm  Offset 23048 = RBW 200 kiz

- i 3008 ST 101 ms = VEW 1 iz Mode v sieep - i SWT 10 ms = VBW 1 iz Wi Aot
1 Occupied Banawidth T view |1 Occupied Bandwidin i
Dl 1400 com Wi 1050 g
s1ns1 0 181010
0 . 0
" - ! e LW ey o ——
0 gBew v 0 gBew # T
/ !
- g
T 7
Y ML /
LD N .
T S,
snati a0t T
(GF815.0 Mz 1001 prs oMz Span 20.0 Mz | | [cF819.0 MHz 1001 pra oMb/ Span 20.0 MHz
2 Marker Table 2 Marker Table
it 1 818.481 MHz 14,09 dbm o 9330257467 MHz it 1 818.101 MHz 10,98 dbm o 9361550727 MHz
n 1 8143093 Mz .78 dom O Bu Centroid B185744181 Mz n 1 B143047 Mz 535 dBm O Bu Centroid B18.985 519 365 Mz
I 1 8236396 Mtz 956 dbm Ot Bu reg Ot 25 568 190 245 ke I 1 a23.686 3 Mtz 725 dbm Ot Bu reg Ot 10480135 232

02:41:06 AN 05/27/2024 02:41:34 AN 05/27/2024

TEL : 886-3-327-3456 Page Number : A9-8 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 230 dB

1 Spectrum Emission Mask

Made Sweep

s6L

Count 100/100
1R

Tx Bandwidth

5.000 MHz

02:07:36 AM  05/27/2024

-7.500 MHz -2538 MHz 100.000 kHz . z . -37.83 di
-2.538 MHz -2.500 MHz 300.000 Hz 813.99379 MHz 28.50 dBm -51.10d8
2500 MHz 2.538 MHz 300.000 Hz 819.03179 MHz -83.58 dBm -106.18 dB
2.538 MHz 7.500 MHz. 100.000 kHz 820.257 53 MHz -56.16 dBm -78.76 dB
oy

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

100.000 kHz

300.000
300,000

100.000 kHz

He
He

818326 20 MHz
818.96369 MHz
824.01975 MHz
824.039 55 MHz.

Tx Bandwidth 5.000 MHz.
-5732
-32.19

Limit Chec
20 dbi )
i\ i
° Il 10 N
|
0 t T
f A \
10 - 10 di
CEW_LIVIT_002_AB5_0 40 £M_UIMIT_002_ABS_0
.‘ A V
30 J i
W,
40 40 B :
| o o A
5 L tJlILJI"" LIPS AL LY |
50 dBm——— |~ I i *\‘m.'L_I,); i b 1&1 T N Jn
PRI AT\ Pl A gy - ) AU AW
e R N [Nt S Lt SSRPRPVON || vt ST SP¥ g T 1
CF £16.5 MHz 5005 pts. Span 15.0 MHz || [CF B21.5 MHz. .5 MHz/ Span 15.0 MHz
2 Rasult Summary 2
Sub Block A Conter G650 MM TxPower 28048 REW 50,000 iz Sub Blok A TaPowsr 71 d0m oW 0,000 Kz
None,

dBm

-83.36 dBm

dBm

14.83 dBm

02:22:15 AM

05/27/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 dBm Offset 2.30 d8.

Mode Sweep

SGL

Count 100/100

' e Spectri
RefLevel 30.00dBm  Offset 230 dB

Mode Sweep

1 Spectrum Emission Mask 18

6L

Count 100/100

Limit Chee
20 dbr
10 10
e
o
|
1 |
10 ] / } 10 d t
SEM_UMIT_D02_ABS_0 | b EM_LIMIT_002_ABS_0 l |
: Al W E '.-
a0 i A §
Al i I
0 o Ly v o G 40 dBnv b, ‘ﬂ% e Wi
o™ v e R PO (| SR DRVl i e e VN
50 g B =
o
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 2282 dBm REW 50000 ki Sub Block A Center 62150 Wz TxPower 2281 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -23.50 dBm d -10. 7.500 MHz 2538 Miiz 100.000 kHz 818.960 45 MHz -25.55 dBm -48.36 dB -1255dB
2538 MHz -2.500 MHz 300.000 Hz 813.99981 MHz -43.47 dBm -66.29 dB 234748 538 MHs 2500 Mz 300,000 Hz 818.993 79 MHz 4158 dBm 64394 -21.58dB
2500 MHz 2538 MHz .00 Hz 819.021 63 MHz -39.46 dBm 622848 -18.46 48 2500 Mz 2538 Mz 300000 He 824.00282 MHz -37.26 dBm -60.08 dB 17.26dB
2538 Wz 7500 MHz 100,000 Kbz £19.05509 MHz -2238dBm -45.20 dB -9.38 df 8 M 7200 Mits 100.000 kit 82407062 MHz 3071 dBm 4353 d8 771 dB
Ready (m e f Resdy | 3
02:06:57 AM  05/27/2024 02:21:26 AM  05/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A9-9 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.30 4B

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 230 dB Made Sweep

pectrum Emission Mask

s6L

Count 100/

Limit Chec
A o ‘"‘v
o Il 10 t
‘ i
|
o |
I |
/A [
ABS_0 | \L EM_LIMIT_002_ABS_0 J-f )
i | : T "L
a0 fr i !
40 - - 40 dBnv T WY ‘rr
| ™Y “\ 1 7 f l ﬂ
I [ b gy LTI I,
50 dBr e Al B Ty “ I
{ ||-,-w’ T | R g N
0 T LN L il v tebgd map LG E L Galdy IO
B P AR [T SRR . AT e e -‘n L s
CF816.5 MH: 5005 pts Span 15.0 MHz || [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 2211 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 2180 d8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
~7.500 MHz 2538 MHz 100,000 kHz . z - m -36. 1. 7.500 MHz 2538 MHz 818.954 23 MHz -53.20 dBm -75.10 dB
2538 MHz -2.500 MHz 300.000 Hz 813.98062 MHz -30.69 dBm -52.80 dB 1069 dB 538 MHs 2500 Mz 818.97084 MHz 8270 d8m 10859 dB
2500 MHz 2538 MHz 300000 Hz 819.01900 MHz -83.72 dBm -105.83 dB -63.72 dB 2500 MHz 2538 Mz 824.02276 MHz -30.60 dBm 52.50 dB
2538 MHz 7.500 Mz 100,000 kiiz 820.30724 MHz -56.60 dBm -78.71d8 ~43.50 8 2.538 MHz 7.500 Mz 824.03955 MHz -14.66 dBm -36.56 dB
o .5 "
03:38:51 AM 05/27/2024 02:22:87 AM 05/27/2024
Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2308 Mode Sweep —
Count 100/100 Count 100/100

1 Spectrum Emission Mask

Limit Chee
20 dbr
10 10
[T vy oy
o f 1
‘ | |
o T f t 10 d ] |
ABS O ,f \ EM_UMIT_002_ABS_0 { \
of ik )
30 o e o
P M e Me,
40 e o S v ey Y 40 dBnr Fiolr A T e T
e oy gAY i R R
50,48 B
-
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 3234 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Power 22.32d8m REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -21.74dBm d 7.500 MHz 2538 MHz 100.000 kHz 818.929 36 MHz -22.87 dBm -45.15 dB -9.87 dB
2538 MHz -2.500 MHz 300.000 Hz 813.97761 MHz -38.14 dBm -60.48 dB 1814 d8 538 MHs 2500 Mz 300,000 Hz X iz 41.04 dBm X -21.04 dB
2500 MHz 2538 MHz .00 Hz 819.03179 MHz -39.50 dBm 616448 -18.5048 2500 Mz 2538 Mz 300000 He 824.03367 MHz -38.10 dBm -60.42 dB -1810dB
2538 Wz 7500 MHz 100,000 Kbz 81904266 MHz -21.82 dBm -44.16 dB -8.82 dB 8 M 7200 Mits 100.000 kit 82407062 MHz 3161 dBm 433 d8 861 dB
[ Resdy = =
02:08:54 AM 05/27/2024 02:23:36 AN 05/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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e%FCC RADIO TEST REPORT Report No. : FG440146C

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM
Lowest MASK / 1RBO Highest MASK / 1IRBmax

Ref Level 30.00dBm  Offset 230 dB Made Sweep

Ref Level 3000 dBm  Offset 2.30 4B Mode Sweep

pectrum Emission Mask

1 Spectrum Emission Mask
Limit CheeH PhsS Limit Chee
20 diew - 20 dbis
N
10 Tt 10

EM_LIMIT_002_ABS_0

-30
-40 40 dBrv
I th i L1
50 dBm 1 B (I VRTP
. ALV i J‘ [ 1
0 il r f ke . Lo '." Y Ml NI
iy WP, I WA § (RSE ELE TP L WS RSP | | -t -SUUI g IO PP g 1 R A,
CF 816.5 MHz 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Black A Center 816.50 MHz Tx Power 21.17 dBm REW 50.000 kHz [Sub Black A Center 821.50 MHz Tx Power 21.46 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Nene, Tx Bandwidth 5.000 MHz. None,

-7.500 MHz 2538 MHz 100.000 kHz . z - m -36. 1.1 7.500 MHz 2538 MHz 100.000 kHz 818.469 22 MHz

-2.538 MHz -2.500 MHz 300,000 Hz 813.98777 MHz -33.61 dBm -54.79 dB -13.61dB 2538 MHz -2.500 MHz 300.000 Hz B18.966 70 MHz

2500 MHz 2538 Mz 300,000 Hz 819.00470 MHz -82.28 dBm -103.45 dB -62.28 dB 2500 MHz 538 MHz 300000 Hz 82400583 MHz

2538 WHz 7.500 Mtz 100,000 kHz 819.07373 MHz -56.03 dBm 7720 48 3.8 2.538 MHz 7.500 Mz 100.000 kHz 824.08616 MHz .06 dBm

fecy L ir

02:10:12 AM  05/27/2024 03:40:17 AM 05/27/2024

Lowest MASK / Full RB Highest MASK / Full RB

| e O
s Reflevel 30.00dBm  Ofset 2.30 dB Made Sweep set

Ref Level 3000 dBm  Offset 2.30 dB Mode Sweep
Count 1007100 T

1 Spectrum Emission Mask
ch
20 dfim 2046
10 10
s e
a 7 1 T
o 7 ‘ ‘ |
I | EM_UMIT_002_ABS_0 ]
ﬂ - v
\ |
E] }" A
", M .
40 el i S e 40 dBs et L +
e S8 L v P S L e T W
50 B
”m"‘l
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 21,38 dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 21,35 dbm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 MHz 2538 MHz 100,000 kHz X z - m 98 d -1 7.500 Mz 2538 Miiz 100.000 kHz 818.960 45 MHz -22.50 dBm -43.85 dB -9.50 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.966 70 MHz -40.14 dBm -61.52 dB ) 2538 MHz -2.500 MHz 300.000 Hz B18.99868 MHz -38.73 dBm -60.08 dB -18.73 dB
2500 MHz 2538 MHiz 300.000 Hz 81900169 MHz -42.36 dBm 637448 .36 dB 2.500 MHz 2538 MHz 300,000 Hz 824.01674 MHz -39.48 dBm -60.83 dB -19.48 dB
2538 WMHz 7500 Mz 100,000 iz 819.06130 MHz -23.58 dBm -44.96 dB -10. 2538 Mie 7500 MHe 100.000 ke £24.092 37 MHz 32235 dBm 43,69 dB -9.35 dB
e 1oy ety - S ST
02:09:33 AM 05/27/2024 02:24:15 AN 05/27/2024
TEL : 886-3-327-3456 Page Number 1 A9-11 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.30 4B

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 230 dB

Made Sweep

pectrum Emission Mask

s6L

Count 100/

02:10:51 AM  05/27/2024

-7.500 MHz -2538 MHz 100.000 kHz : z g -3l
-2.538 MHz -2.500 MHz 300.000 Hz 813.99379 MHz 34.20 dBm -54.88 dB -14.20dB
2500 MHz 2538 MHz 300.000 Hz 819.01072 MHz -83.67 dBm -104.34 dB -63.67 dB
2538 MHz 7.500 MHz 100.000 khiz 820.12703 MHz 58.04 dBm 787248 -45.04 dB

oy -

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

Limit Chec
M
[
| /|
0 T 1
| |}
7850 , ‘»l EM_UIMIT_002_ABS_0
20 ;! - {
1 |
40 - n 40 dBm . t
50 dBm : I.J{j ”&er 1 G W X I el
: . i LT
it Ll Lot " , W AL
|0 de i S ¥ v o | e ryspeyer Y Al
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 20.67 dBm REW 50000 ki Sub Block A TxPower 2078 dBm REW 50.000%Hz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane

818.16764 MHz
818.98175 MHz
824.00771 MHz

. -34.18 dBm
824.039 55 MHz.

-14.99 dBm

-19.61 dB
-104.81 dB

-54.92 dB
-35.73 dB

-45.87 dB
-64.07 dB
-14.18 dB

-1.99 dB

02:25:33 AM 05/27/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 dBm Offset 2.30 d8.

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 230 dB

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

Limit Chee
20 dbr
10 10
BN R - JRRE T
o
I ]
10 ! 10 dy | |
ABS 0 | | EM_LIMIT_002_ABS_0 l !
i i ) / B
30 il ) f il
h hl K Y
40 uf ! 40 dB ,'IMK‘W’ l”\”""«n. ook
- - s i . i = e, |
| B R L || IO RSN S e
50 dB T B
gt
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 20.95 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Power 20,78 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z - m 59 dl -1 7.500 MHz 2538 Miiz 100.000 kHz 8. iz -24.40 dBm -45.18 dB -11.40 dB
2538 MHz -2.500 MHz 300.000 Hz 813.99078 MHz 4420 dBm -65.15 dB 242048 538 MHs 2500 Mz 300000 Hz 818.987 77 MHz 12.68 dBm 6347 dB 2268 dB
2500 MHz 2538 MHz 1000 Hz 819.00357 MHz -39.90 dBm -60.65 dB -18.9048 2500 Mz 2538 Mz 300000 He 824.007 71 MHz 4032 dBm 61.10 dB -2032 dB
2538 Wz 7500 MHz 100,000 Kbz 81909859 MHz -2238dBm 4333 dB -9.38 dB Jr38 Mie 7200 Mits 100.000 kit 82411412 MHz 26,00 dBm 4678 dB 1300 dB
[ ey -
02:11:30 AM  05/27/2024 02:26:13 AN 05/27/2024
TEL : 886-3-327-3456 Page Number 1 A9-12 of 19

FAX . 886

-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowe

st MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Cffset 23008 Mode Sweep saL Ref Level 3000 dBm  Offset 2308 Made Sweep saL
Count 100/100 Count 100/100
o
Limit Chec s
20 déinv 20 dBe
i 0 f\
10 .
i
, I
ml [
10 T Tt 10 dir T ‘I‘
SEM_LIMIT_002_AB5_0 P\ EM_LIMIT_002_ABS_0 |
: P ) T |k
’ \ [ A
20 \
- - o
a0 W . £ 40 dBn £ | 4 T
1 | 3 N
50 dBm "Lut‘ h,‘:'lfr itk ; T i | f : ; ) il - \J] 1l
LHE Y W ! T 7 P
@ .-""LJW. Wt A by g 1L ) VA 1 WA Lam (TS
| S0 dm St R T ST P FUW=STY g e L2 e L LWL s ¥
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 18.23 dBm REW 50000 ki Sub Block A Conter 52150 Wz TxPowsr 18.15d8m RBW 50,000
Tx Bandwidth_5.000 Mz None/ Tx Bandwidth _5.000 MHz Nonc|

02:12:4% AM  05/27/2024

-7.500 MHz -2538 MHz 100.000 kHz . z -16.1 m -35.04 d| -

-2.538 MHz -2.500 MHz 300.000 Hz 813.97460 MHz -33.75 dBm -51.98 dB -13.75dB
2500 MHz 2538 MHz 300.000 Hz 819.01260 MHz -82.28 dBm -100.51 dB -62.28 dB
2538 MHz 7.500 MHz 100.000 khiz 819.09859 MHz -58.79 dBm -77.02 d8 -45.79 dB

oy N oS

818.954 23 MHz
818.99266 MHz
824.008 84 MHz
824,048 87 MHz.

7,500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

2.500 MHz
2538 MHz

02:27:34 AM 05/27/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 dBm  Offset 230 d8 Mode Sweep sGL Ref Level 30.00dBm  Offset 2.30 4B Made Sweep s6L
Count 100/100 Count 100/100
1 Spectrum Emission Mask
Uimit Ched
20 i 20 db
10 10

10

EM_LIMIT_002_ABS_0

; |
-30 I
') T l,‘ j‘f
40 y 40 dBnr o # o
. i U e ity P e i R T, e
5 - e e T B = B
e
"
5
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz T Power 18.70 dBm REW 50,000 Wz Sub Blok A Center 62150 Wz TxPower 18.67dBm REW 50.000kHz
Te Bandwidth_5.000 MHz Nene Tx Bandwidth _5.000 MHz Nane

7,500 MHz 2538 MHz 100,000 kHz x 2 -22.23 dBm .93 ¥ I '538 Mt 100 B18.96045 MHz -24.90 dBm -43.57 dB -11.90 dB

2538 MHz 2500 MHz 300,000 Hz 81396369 MHz 3131 dBm “60.00 dB 213148 R Er oo §18.99078 MHz 06 dBm X 22,06 dB

2500 MHz 2538 MHz 1000 Hz 819.00357 MHz 4243 dBm 61.13d8 -2.4348 2500 Mz 2538 Mz 300000 He 824.016 74 MHz -44.80 dBm 63.47 dB -24.80 dB

2538 MH: 7500 MHz 100,000 Kbz 81903955 MHz -23.52 dBm 4221 dB 1052 dB 8 M 2200 M 100.000 kit 82411102 MHz 6.4 dBm 45,61 dB 1394 dB

o N ey O
02:12:10 AM 05/27/2024 02:26:54 AN 05/27/2024
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e%FCC RADIO TEST REPORT Report No. : FG440146C

SPORTON LAB.

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB
Lowest MASK Highest MASK

Ref Level 3000 dBm  Offset 2.30 dB Mode Sweep saL RefLevel 30,00 dBm  OMset 2.30 dB Mode Sweep seL
Count 100/100
1 Spectrum Emission Mask
Limit CheeH PRss
20 diew T T T T o
10 10
oo N A Ao Aty o Al g ety
o ‘ - 0 f
| 1 [ 1
10 T T i 10 dbs T T
5EM_LIMIT_002_ABS_0 | | EM_LIMIT_0D2_RBS O | |
5 o L 20 7
/ M \
30 * 2 s r
d "y f‘v 1y
" \
¥ o 40 di b [ s +
R SO " B P s i e Wk‘”"'""""‘“*-‘w~ww“+
g
0 60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || |cF §21.5 MHz 5005 pts .5 MHz/ 3  Span 15.0 Mz
2 Result Summary 2 Result Summary
Sub Block A Center 81650 MHz Tx Power 20.40 dBm REW' 50.000kHz [Sub Block A Center 621,50 MHz TxPower 20.37 dBm RBW 50,000 kHz
Tx Bendwidth_5.000 MH: Nene Tx Bandwidth 5.000 MHz None
-7.500 MHz 2538 MHz 100.000 kHz . z -2 m di .4
7.500 MHz 2538 MHz 100.000 kHz 818.88583 MHz -24.91dBm -45.28 dB -11.91dB
-2.538 MHz -2.500 Mz 300.000 Hz g;g-ﬁgg? ”:‘ ﬂg gg"‘ 2538 MHz -2500 Mz 300000 Hz 818,993 79 MHz -43.03 dBm -63.41 dB -23.03dB
2500 MHz 2538 MHz 300.000 Hz : z .56 dBm 2500 MHz 2538 MHz 300000 He 824.01185 MHz -45.22 dBm -65.60 dB -25.22 d
2538 MHz 7.500 MHz 100,000 kliz 81917626 Mz ~25.73 dBm 2538 MHz 7500 MHz 100.000 kHz 824.03955 MHz -26.87 dBm -47.24 dB -13.87dB
e ety o CU5Y
02:13:32 AM  05/27/2024 02:20:45 MM 08/27/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 230 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chee PRSS
20 dBn
10 dBmr
el et gl R e g B v
0 dBm [ \
-10 dBrr
SEM_LIMIT_002_ABS_0 ‘ { L
-20 dBnv 'HM
-30 dBnv V\H
s A - J
dBm o T —— S
-50,dBriv
-60 dBrr
CF 819.0 MHz 5005 pts. 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.97 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.93503 MHz -27.66 dBm -50.63 dB -14.66 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 67 MHz -47.23 dBm -70.19dB -27.23 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.013 73 MHz -52.92 dBm -75.89 dB -32.92dB
5.038 MHz 10.000 MHz 100.000 kHz 824.056 65 MHz -37.04 dBm -60.01 dB -24.04 dB

. 2024-05-27
Ready  [NENNINNN == s

Q23406 ZM_0c/27/2000

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep SGL
Count 100/100 _
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBm
10 dBm:
A gttt it e el e W
0 dBn { Mo \
-10 dBrm:
SEM_LIMIT_002_ABS_0 ‘ { \
-20 dBm w
-30 dBm
40 dBm WWMM InEEN M
P';’,Ov..w M
60 dBrm
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.50 dBm RBW 100.000 kHz
TxBandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -28.90 dBm -51.40 dB -15.90 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99379 MHz -46.43 dBm -68.93 dB -26.43 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.02276 MHz -53.33 dBm -75.83 dB -3333dB
5.038 MHz 10.000 MHz 100.000 kHz 824.04836 MHz -33.95dBm -56.45 dB -20.95 dB

= 2024-05-27
Roy N o O

02.34.55 AM_05/27/2004
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seamancas. FCC RADIO TEST REPORT Report No.

: FG440146C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.30 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec| PASS
20 dBn
10 dBmr

/ \

-10 dBr

SEM_LIMIT_002_ABS_0

-20 dBm ,K\

-30 dBnv

-60 dBr

P

CF 819.0 MHz 5005 pts. 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.44 dBm RBW 100.000 kHz
Tx Band h 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.93503 MHz -29.27 dBm -50.71 dB -16.27 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -46.60 dBm -68.05 dB -26.60 dB

5.000 MHz 5.038 MHz 300.000 Hz 824.009 59 MHz -53.77 dBm -75.22 dB -33.77dB

5.038 MHz 10.000 MHz 100.000 kHz 824.048 36 MHz -35.55dBm -56.99 dB -22.55 dB

o —

05/27/20248

Q23534 20

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 230 dB Mode Sweep SGL
Count 100/100 |
1 Spectrum Emission Mask @1Rm Avg
Limit Chec PASS
20 dBny
10 dBnr
bt sy
0dBm //Lrvwwu/wwmwmw Pt s Ao \
-10 dBrr
SEM_LIMIT_002_ABS_0 ‘ r \
-20 dBrr \m
-30 dBrr )N{J‘ T
40 dBm W/M’\"JWM 0 K WMWWM
-50 dBpyr ]
-60 dBnr
CF 819.0 MHz 5005 pts. .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.95dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.947 48 MHz -27.59 dBm -48.55 dB -14.59 dB
5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -45.24 dBm -66.19 dB -25.24 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.009 59 MHz -53.70 dBm -74.65 dB -33.70dB
5.038 MHz 10.000 MHz 100.000 kHz 824.052 51 MHz -38.49 dBm -59.44 dB -25.49 dB
T

02.36.13 AM__08/27/2004
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seamancas. FCC RADIO TEST REPORT Report No.

: FG440146C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.30 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec| PASS
20 dBm
10 dBm
0dBm [ e A o A haa e \
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ j \
-20 dBm J ‘1
30 dBm i
dBr M‘*
""WMWM
50 dBm WMM ettt
CF 819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz _
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 18.98 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.93503 MHz -30.90 dBm -49.88 dB -17.90 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 67 MHz -48.32 dBm -67.29 dB -28.32dB
5.000 MHz 5.038 MHz 300.000 Hz 824.024 64 MHz -60.02 dBm -79.00 dB -40.02 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -42.42 dBm -61.40 dB -29.42 dB
2024-05-27

Ready  [NENNINNN =5 s

Q2.36-54 AN 0c/27/2000

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm Offset 2.30 dB Mode Sweep SGL
Count 100/100 _
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec| PASS
20 dBmr
10 dBmr
0 dBn / et \
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ J \
-20 dBmr
-30 dBmr M M
40 dBmr MW P A o]
;(}MUM
-60 dBm
Span 20.0 MHz

CF 819.0 MHz 5005 pts. .0 MHz/

2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.50 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -27.20 dBm -47.70 dB -14.20 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98777 MHz -45.11 dBm -65.62 dB -25.11dB
5.000 MHz 5.038 MHz 300.000 Hz 824.00470 MHz -47.56 dBm -68.06 dB -27.56 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.077 38 MHz -28.98 dBm -49.49 dB -15.98 dB

- 2024-0527
Ready [N 5 e

02.37.36 AM__05/27/2004
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 2.30 dB

6L

RefLevel 0.00dBm  Offiet 230 4B Made Auto Sweep s6L Made Auto Sweep
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_ABS, Line _SPURJOUS_LINE_ABS_002
10 dBer 10 dien
SPURIOUS_LINE | ABS_002 SPURIOUS_UNE | ABS 002
20 20
30 30
40 -0
o it S
50 = - e - p—
70 i 70 i
&0 &0
0 0
30.0 MHz 48005 pts 897.0 MHz/ 9.0GHz | | [30.0 MHz 38005 pts 857.0 MHz/ 5.0GHz
2 Result Summa 2 Result Summan
30.000 MHz ‘809.000 MHz 100,000 kHz 35.560 89 MHz 56.76 dBm -43.76 dB 30000 MHz 809.000 MHz 100.000 kHz 32.31523 MHz -56.48 dBm -A3.48 dB
829.000 MHz 1.000 GHz 100,000 kHz 860.05011 MHz 58.69 dBm -45.69 dB 829.000 MHz 1.000 GHz 100.000 kHz 848.72419 MHz 59.34 dBm -46.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.944 38 GHz -46.56 dBm -33.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.992 38 GHz -46.59 dBm 3.59 di
3.000 GHz 7.000 GHz 1.000 MHz 699300 GHz -43.64 dBm 30.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97740 GHz -43.47 dBm -30.47 dB
7.000 GHz 9.000 GHz 1.000 Mtz 7.48206 GHz -42.57 dBm -29.57 dB. 7.000 Gz 9.000 GHz 1.000 Mtz 7.498 56 GHz 42,67 dBm -29.67 dB.
[ERp— P sesty s

02:30:25 AM  05/27/2024

02:31:53 A 05/27/2024

Highest Channel

Ref Level 0.00d8m  Offset 23048

Mode Auto Sweep 6L
Count 100/100
30
a0
50 et - S
70 di
80
%0
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 809.000 MHz 100.000 kHz 34.262 62 MHz -56.53 dBm
829.000 Mz 1.000 GHz 100,000 kHz 84137303 MHz -59.27 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.88663 GHz -46.64 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.97460 GHz -43.16 dBm
7.000 GHz 9.000 GHe 1.000 MHz 7.48431 GHz -42.52 dBm
oary R

02:28:55 A 05/27/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0008
40 Normal Voltage 0.0064
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0010 PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0002
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0038
20 Battery End Point 0.0000

Note: Normal Voltage = 3.86 V. ; Battery End Point (MASKP) =3.5V

. ; Maximum Voltage = 4.4 V.

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz 2.5 ppm
Temperature Voltage
Q) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0036
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0045 PASS
-10 Normal Voltage 0.0014
-20 Normal Voltage 0.0005
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0043
Note: Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : A9-19 of 19
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 Part90S Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.44 5.54 5.90 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.76 PASS
TEL : 886-3-327-3456 Page Number : A10-1 of 14
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